Dake Corporation

1809 Industrial Park Dr
Grand Haven, Ml 49414
® www.dakecorp.com

a Laguna Tools Company

Parts List

Upper Wheel Assembly: (Parts List Below)

Part# VDL-18 17 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

Upper Wheel Assembly

Index Part Number —DI\?E;E:? Item Description Specifications | Oty
1 PBAND18BX2203-1 Hex Nut 5/8-18UNF-LH | 1
2 PBAND18BX2203-2 Ball Bearing 6204LLU 2
4 PBAND18BX2203-4 304084 PU Tire 1
5 PBAND18BX2203-5 Upper Wheel 1
6 PBAND18BX2203-6 Upper Wheel Shaft 1
7 PBAND18BX2203-7 Upper Wheel Shaft 1

Bracket
9 PBAND1412-175-9 SocketHead Cap | 56 16x5i8" | 1
Screw
10 PBAND18BX2203-10 Sliding Bracket 1
11 PBAND18BX2203-11 Hex Cap Screw M8x80 1
12 PBAND1412-175-170 Switch Plate 1
13 PBAND18BX2203-13 Bushing 1
14 | PBAND18BX2203-14 Nylon '”;‘zrtted Lock M8 1
15 PBAND18BX2203-15 Pointer 1
16 PBAND18BX2203-16 Special Bolt 2
17 PBAND18BX2203-17 304028 Spring 1
18 PBAND18BX2203-18 Bracket 1
19 PBAND1412-175-19 Pin @4x20 1
20 PBAND18BX2203-20 Adjusting Screw 1
21 | PBAND18BX2203-21 304016 Blade Tension Arm 1
Assembly
22 PBAND18BX2203-22 Support Block 1
23 PBAND1412-175-23 304011 Plate 1
24 PBAND1412-175-24 Handle 1
25 PBAND1412-175-25 303969 Door Hinge Set 2

251 | PBAND1412-175-25-1 Door Hinge, Left 2

252 | PBAND1412-175-25-2 Door Hinge, Right 2

253 | PBAND1412-175-25-3 Socket Head Cap M5x0.8x35 2

Screw

254 | PBAND1412-175-25-4 Nylon '”ﬁleurtted Lock M5x0.8 2
26 PBAND1412-175-26 304008 Screw M3.5x10mm | 10
27 PBAND1412-175-27 Hex Nut #10-24 4
28 PBAND1412-175-28 Lock Washer #10 4
29 PBAND1412-175-29 Flat Washer #10 4
30 PBAND1412-175-30 Tracking Window 2
31 PBAND1412-175-31 Screw #10-24x1/2" | 4
32 PBAND1412-175-32 43910 Hex Nut 1/4°-20 1
33 PBAND1412-175-33 304027 Door Stud 1
34 PBAND18BX2203-34 Tension Gauge 1

Part# VDL-18 18 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

Phillips Flat Head

35 | MBAND14BX110-175-35 e ore M3x6 6
36 | MBAND14BX110-175-36 | 304015 ON/ OFF Switch 1
37 PBAND1412-175-37 Screw M5x0.8x16 2
38 PBAND1412-175-38 Outlet 1
39 PBAND1412-175-39 WaSheT:;oLt‘r’]Ck"”t' M5 3
40 | MBAND14BX110-175-40 | 304017 Contactor 1
41 PBAND1412-175-41 Hex Cap Screw 1/4"20x5/8" | 4
42 PBAND1412-175-42 Lock Washer 1/4" 4
43 PBAND1412-175-43 Set Screw 1/4"20x3/8" | 2
44 PBAND18BX2203-44 Handwheel 1
45 PBAND1412-175-45 Screw 1/4"20x3/4" | 1
46 PBAND1412-175-46 304120 Lock Knob 1
47 | PBAND18CX110175-47 Saw Body 1
48 PBAND1412-175-48 Lock Knob 1
49 PBAND1412-175-49 Adjusting Knob 1
50 PBAND1412-175-50 Tension Label 1
51 PBAND18BX2203-51 304126 Upper Door 1
52 | PBAND18CX110175-52 Logo Label 1
53 PBAND1412-175-53 Hinge Cover 1
54 MBAND14BX110-175-54 Emergency Stop 1
55 PBAND1412-175-55 Warning Label 1
56 | PBAND1412-175-2-13 Lock Washer 5/16" 7
57 | PBAND1412-175-2-11 Flat Washer 5/16" 8
58 | PBAND1412-175-3-38 Hex Nut 5/16"-18 6
59 PBAND18BX2203-59 Carriage Bolt 5/16-18x1" 6
60 | PBAND18BX2203-60 Upper er‘_ee‘]?t' Bracket- 1
61 PBAND18BX2203-61 Upper Wg%‘ﬂtBraCket' 1
62 PBAND18CX110175-62 Control Panel 1
63 | MBAND14BX110-175-63 Handle 2
64 | MBAND14BX110-175-64 Hex Cap Screw M4x0.7x12 2
65 | MBAND14BX110-175-65 Hex Nut M4x0.7 2
66 | MBAND14BX110-175-66 Plate 1
67 | MBAND14BX110-175-67 Was“%(')'tffk"”t' M4 2
68 | MBAND14BX110-175-68 Screw M4x0.7x8 4
Part# VDL-18 19 REV#032023


http://www.dakecorp.com/

Dake Corporation

1809 Industrial Park Dr
Grand Haven, Ml 49414
® www.dakecorp.com

a Laguna Tools Company

Table and Fence Assembly: (Parts List Below)

Part# VDL-18 20 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

Table & Fence Assembly Parts List

Item Part Number —D’\?E;E;rt [tem Description Specifications | Oty
1 PBAND18BX2203-3-1 Aluminum Fence 1
2 PBAND1412-175-3-2 Plastic Adjusting Screw 1
3 PBAND1412-175-3-3 Fence Body 1
4 PBAND1412-175-3-4 Lock Knob 2
5 PBAND1412-175-3-5 Socket Head Cap Screw | 5/16"-18x3/4" 3
6 PBAND1412-175-2-13 Lock Washer 5/16" 10
7 PBAND1412-175-3-7 Fence Head 1
8 PBAND18BX2203-3-8 Lock Knob 1
9 PBAND1412-175-3-9 Lock Bar 1
10 PBAND1412-175-3-10 Set Screw M4x0.7x4 4
11 PBAND1412-175-3-11 Table Insert 1
12 PBAND18BX2203-3-12 Table 1
13 PBAND18BX2203-3-13 304117 Scale 1
14 PBAND18BX2203-3-14 304124 Scale Plate 1
15 PBAND1412-175-3-15 Hex Cap Screw M5x0.8x10 2
16 PBAND1412-175-29 Flat Washer M5 2
17 PBAND1412-175-3-17 Bushing 2
5/16"-18x2-
18 PBAND1412-175-3-18 Socket Head Cap Screw 1/2" 2
19 PBAND18BX2203-3-19 Steel Tube 1
20 PBAND1412-175-3-20 Scale 1
21 PBAND1412-175-3-21 Trunnion 2
22 PBAND1412-175-3-22 Hex Cap Screw M10x1.5x50 2
23 PBAND1412-175-3-23 Slide Block 2
24 PBAND1412-175-3-24 Flat Washer 1/4" 6
25 PBAND1412-175-2-42 Lock Washer 1/4" 6
26 PBAND1412-175-3-26 Socket Head Cap Screw M6x1x16 6
27 PBAND1412-175-3-27 Pointer 1
28 PBAND1412-175-3-28 Screw M5x0.8x8 1
29 PBAND1412-175-3-29 Bracket 1
30 PBAND1412-175-2-42 Flat Washer 3/8" 2
31 PBAND1412-175-3-31 Lock Handle 2
32 | PBAND1412-175-3-32 Hex Cap Screw S 161 /'l.?“' 3
33 PBAND1412-175-3-33 Set Screw 5/16"-18x5/8" 2
34 PBAND1412-175-3-34 Hex Cap Screw 5/163/'1..8)(1' 3
35 PBAND1412-175-3-35 Hex Cap Screw 3/8"-16x2" 1
36 PBAND1412-175-3-36 Hex Nut 3/8"-16 1
37 PBAND1412-175-3-37 Phillips Flat Head Screw M4x0.7x8 1
38 PBAND1412-175-3-38 Hex Nut 5/16"-18 1
39 PBAND1412-175-2-11 Flat Washer 5/16" 1
40 PBAND1412-175-3-40 304127 Lock Handle 1
Part# VDL-18 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

41 PBAND18BX2203-3-41 Nylon Inserted Lock Nut | 5/16-18UNC 1
42 PBAND1412-175-3-42 Set Screw 1/4"-20x1/4" 2
43 PBAND18BX2203-3-43 Fence Stop Hinge 1
44 PBAND18BX2203-3-44 Lock Handle 1
45 PBAND18BX2203-3-45 Fence Stop-A 1
46 PBAND18BX2203-3-46 Fence Stop-B 1
47 PBAND1412-175-6-26 Bushing 2
5/16-
48 PBAND18BX2203-3-48 Socket Head Cap Screw 18UNCx2" 1
49 PBAND18BX2203-3-49 Square Nut 1/4-20UNC 1
50 PBAND18BX2203-3-50 Screw M3x0.5x4 2
51 PBAND18BX2203-3-51 Scale 1
Part# VDL-18 22 REV#032023


http://www.dakecorp.com/

Dake Corporation

1809 Industrial Park Dr
Grand Haven, Ml 49414
® www.dakecorp.com

a Laguna Tools Company

Upper & Lower Blade Guides Assembly: (Parts List Below)

e

21 .

Part# VDL-18 23 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation
1809 Industrial Park Dr

Grand Haven, M| 49414

www.dakecorp.com

Upper & Lower Blade Guides Assembly Parts List

Item Part Number —D’\?E;E;rt [tem Description Specifications | Oty
1 PBAND1412-175-4-1 Lock Knob 1
2 PBAND1412-175-2-8 Set Screw 5/16"-18x3/8" 2
3 PBAND1412-175-43 Set Screw 1/4"-20x3/8" 1
4 PBAND1412-175-4-4 Hand wheel 1
5 PBAND1412-175-4-5 Handle 1
6 PBAND18BX2203-4-6 Pointer 1
7 PBAND1412-175-4-7 Screw 1/4"-20x3/8" 1
8 PBAND18BX2203-4-8 304123 Upper Blade Guard 1
9 PBAND18BX2203-4-9 304118 Height Scale 1
10 | PBAND18BX2203-4-10 Magnet 1
11 PBAND1412-175-4-11 Guide Bar Bracket 1
12 | PBAND1412-175-4-12 Socket Head Cap Screw 5/16"-18x1-1/4" 2
13 | PBAND1412-175-4-13 C-Ring S12 2
14 | PBAND1412-175-4-14 Worm 1
15 | PBAND1412-175-4-15 E-Ring E8 2
16 | PBAND1412-175-4-16 Gear Base 1
17 | PBAND1412-175-4-17 Bushing 1
18 | PBAND1412-175-4-18 Shaft 1
19 | PBAND1412-175-4-19 Gear 1

20 | PBAND1412-175-4-20 Plate 1
21 PBAND1412-175-4-21 Socket Head Button Screw | 5/16"-18x1/2" 4
22 | PBAND18BX2203-4-22 Guide Bar 1
23 | PBAND1412-175-4-23 43414 Socket Head Cap Screw 1/4"-20x5/8" 4
24 PBAND1412-175-42 43643 Lock Washer 1/4" 2
25 | PBAND1412-175-4-25 304048 Lock Knob 4
26 | PBAND1412-175-4-26 304013 Ceramic Guide 8
27 | PBAND1412-175-4-27 304049 Adjusting Block 4
28 | PBAND1412-175-4-28 304050 Fixed Block 2
29 | PBAND1412-175-4-29 304051 Lock Knob 1
30 | PBAND1412-175-4-30 304014 Ceramic Guide 2
31 PBAND1412-175-4-31 304052 Support Shaft 1
32 | PBAND1412-175-4-32 304053 Guide Bracket 1
33 | PBAND1412-175-4-33 304054 Lock Handle 1
34 | PBAND1412-175-4-34 304055 Support Shaft 1
35 | PBAND1412-175-4-35 304056 Lock Knob 1
36 | PBAND1412-175-4-36 43412 Socket Head Button Screw 1/4"-20x1/2" 2
37 | PBAND18BX2203-4-37 304057 Base 1
38 | PBAND1412-175-4-38 304058 Special Bolt 2
39 | PBAND1412-175-2-11 Flat Washer 5/16" 4
40 | PBAND1412-175-4-40 Hex Cap Screw 5/16"-18x1" 4
41 PBAND1412-175-2-13 Lock Washer 5/16" 4

Part# VDL-18

24

REV#032023


http://www.dakecorp.com/

Dake Corporation

1809 Industrial Park Dr
Grand Haven, Ml 49414
® www.dakecorp.com

a Laguna Tools Company

Lower Wheel & Motor Assembly: (Parts List Below)

| Steplass Varabia
7K Spead Pullay

Part# VDL-18 25 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

Lower Wheel & Motor Assembly Parts List

Item Part Number —D’\?E;E;rt Iltem Description Specifications | Qty
1 PBAND18BX2203-1 Hex Nut 5/8-18UNF-LH | 1
2 PBAND18BX2203-2 Ball Bearing 6204LLU 2
3 PBAND18BX2203-2-3 Plate 1
4 PBAND18BX2203-4 PU Tire 1
5 PBAND18BX2203-2-5 Lower Wheel 1
6 PBAND18CX110175-2-6 V-Belt 1
7 | PBAND18CX110175-2-7 Motor Pulley, Variable 1

Speed
7A | PBAND18CX110175-2-7A Motor Pulley, Cover 1
7B | PBAND18CX110175-2-7B Motor Pulley, Holder 1
7C | PBAND18CX110175-2-7C Motor Pulley, Slide 1
7D | PBAND18CX110175-2-7D Motor Pulley, Spring 1
7E | PBAND18CX110175-2-7E Motor Pulley, Bushing 1
7F | PBAND18CX110175-2-7F Motor Pulley, Coupling 1
7G | PBAND18CX110175-2-7G Motor Pulley, Plastic 3
Support Post

7H PBAND1412-175-2-8 Motor Pulley, Set Screw | 5/16"-18x3/8" | 4
71 | PBAND18CX110175-2-7I Motor Pulley, Pin 6x16 2
7J | PBAND18CX110175-2-7J Motor Pulley, Pin 5x10 1
7K | PBAND18CX110175-2-7k Motor Pulley, Pin 6x12 2
8 | PBAND18CX110175-2-8 Hex Cap Screw 3 8'1221'310"1' 1
9 PBAND18CX110175-2-9 Key 7x7x100 1
10 | MBAND14BX110-175-2-10 Flat Washer 1/4" 2
76 PBAND1412-175-2-11 Flat Washer 5/16" 2
12 | PBAND18CX110175-2-12 Spindle Pulley 1
13 | MBAND14BX110-175-2-13 Plate 1
14 | MBAND14BX110-175-2-14 Phillips Flat Head Screw 5/161/'21..8)(1' 3
15 PBAND18BX2203-2-15 Lower Spindle 1
16 PBAND1412-175-2-16 Hex Cap Screw M5x0.8x30 2
17 PBAND1412-175-29 Flat Washer M5 6
18 PBAND1412-175-2-18 Brush 1
19 PBAND1412-175-2-19 Hex Nut M5x0.8 4
20 PBAND1412-175-2-20 Insert Block 1
21 PBAND1412-175-2-21 Shelf 1
22 PBAND1412-175-2-22 Hex Cap Screw M5x0.8x12 2
23 PBAND1412-175-26 Screw M3.5x10mm | 6
24 PBAND18BX2203-2-24 Lower Door 1
25 PBAND1412-175-25 Door Hinge Set 2

25.1 PBAND1412-175-25-1 Door Hinge, Left 2

25.2 PBAND1412-175-25-2 Door Hinge, Right 2

25.3 PBAND1412-175-25-3 Socket Head Cap Screw M5x0.8x35 2

Part# VDL-18 26 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

254 PBAND1412-175-25-4 Nylon Inserted Lock Nut M5x0.8 2
26 PBAND1412-175-2-26 Lock Knob 2
27 PBAND18BX2203-2-27 Lower Blade Guard 1
28 PBAND1412-175-2-28 Screw 1/4"-20x3/4" | 1
29 PBAND1412-175-2-29 Plate 1
30 PBAND1412-175-32 Hex Nut 1/47-20 1
31 PBAND1412-175-33 Door Stud 1
32 PBAND1412-175-2-32 Flat Washer 1/4” 1
33 PBAND1412-175-2-33 Nylon Inserted Lock Nut 1/47-20 1
34 PBAND1412-175-46 Lock Knob 1
35 PBAND1412-175-45 Screw 1/4"-20x3/4" | 1
36 PBAND1412-175-2-36 Plate 1
37 PBAND1412-175-2-37 Screw #10-24x3/8" | 2
38 PBAND1412-175-2-38 Strain Relief 6N-4 4
39 | MBAND14BX110-175-2-39 Motor Cord 1
40 | MBAND14BX110-175-2-40 Power Cord 1
41 | MBAND14BX110-175-2-76 Bushing 2
42 PBAND1412-175-2-42 Flat Washer 3/8" 7
43 PBAND1412-175-8 Lock Washer 3/8" 5
44 PBAND18BX2203-2-44 Hex Nut 3/4"-16UNF 1
45 | PBAND18CX110175-2-45 | 303981 Motor 1

MBAND132“);::10'175'2' Motor Fan (not shown) 1
MBAND14BX110-175-2- Motor Fan Cover (not 1
45MFC shown)
MBAND1185§;10'175'2' Junction Box (not shown) 1
MBAND14BX110-175-2- Junction Box Cover (not 1
45JBC shown)
46 PBAND1412-175-2-46 Spindle Holder 1
47 PBAND1412-175-2-47 Adjusting Screw 4
48 PBAND1412-175-2-48 Hex Cap Screw 3/8"-16x1-3/4" | 5
49 PBAND18BX2203-2-49 Flat Washer 3/4" 1
50 PBAND18BX2203-2-50 Switch Cover 1
51 | MBAND14BX110-175-2-51 Hex Nut M6x1.0 2
52 | MBAND14BX110-175-2-52 Limited Switch Cord 1
53 | MBAND14BX110-175-2-53 Hex Cap Screw 3/8"-16x3/4" | 3
54 | MBAND14BX110-175-2-54 Hex Cap Screw M6x1.0x35 2
55 PBAND1412-175-3-36 Hex Nut 3/8"-16 4
56 | PBAND18CX110175-2-56 Foot Brake 1
5/16-
57 | MBAND14BX110-175-2-57 Hex Cap Screw 18UNCx1/2 1
58 | MBAND14BX110-175-2-58 Hex Cap Screw 3 8'1?%“3)‘1' 1
59 | MBAND14BX110-175-2-59 Spring 1
60 | MBAND14BX110-175-2-60 | 304122 Limited Switch 1
Part# VDL-18 27 REV#032023


http://www.dakecorp.com/

®

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

61 | MBAND14BX110-175-2-61 Screw M3%x20mm 2
62 | MBAND14BX110-175-2-62 Screw 1/4"-20x3/8" | 2
63 | MBAND14BX110-175-2-63 | 304119 Brake Assembly 1
MBAND14BX110-175-2- Brake Pad (not shown), 2
63P pieces

64 | MBAND14BX110-175-2-64 Disc 1
65 | MBAND14BX110-175-2-65 Inner Cable 1
66 | MBAND14BX110-175-2-66 Housing 1
67 | MBAND14BX110-175-2-67 Plate 1
68 | MBAND14BX110-175-2-68 Socket Head Button Screw | 3/8"-16 x1" 4
69 | MBAND14BX110-175-2-69 Rubber Pad 4
70 | MBAND14BX110-175-2-70 Socket Head Button Screw | M5x0.8x12 3
71 MBAND14BX110-175-68 Screw M4x0.7x8 4
72 | MBAND14BX110-175-2-72 Spacer 2
73 | MBAND14BX110-175-2-73 Plate 1

5/16-
74 PBAND1412-175-4-40 Hex Cap Screw 18UNCx1" 4
75 PBAND1412-175-2-13 Lock Washer 5/16" 4
76 PBAND1412-175-2-11 Flat Washer 5/16" 4
77 | PBAND18CX110175-2-77 spacer sleeve 1
78 | PBAND18CX110175-2-78 Phillips Flat Head Screw | %718 EXT-| 5
79 | PBAND18CX110175-2-79 Gear Plate 1
80 | PBAND18CX110175-2-80 Carriage Bolt 3/8_1?/%’:](3)(1' 1
81 | PBAND18CX110175-2-81 Flat Washer 3/8" 7
82 | PBAND18CX110175-2-82 Lock Handle 1
83 | PBAND18CX110175-2-83 | 304045 Gear Box Assembly 1
84 | PBAND18CX110175-2-84 Nylon Inserted Lock Nut 3/8-16UNC 3

1/4"-
85 PBAND1412-175-43 Set Screw 20UNCx3/8" 1
86 | PBAND18CX110175-2-86 Handwheel 1
87 | PBAND18CX110175-2-87 Knob 1

5/16-
88 | PBAND18CX110175-2-88 Hex Cap Screw 18UNCX5/8" 4
89 | PBAND18CX110175-2-89 Flat Washer 5/16" 4
90 | PBAND18CX110175-2-90 Pointer 1
91 | PBAND18CX110175-2-91 Worm Gear Assembly 1
91A | PBAND18CX110175-2-91A Worm 1
91B | PBAND18CX110175-2-91B Ball Bearing 680127 3
91C | PBAND18CX110175-2-91C spacer sleeve 2
91D | PBAND18CX110175-2-91D Gear 1
91E | PBAND18CX110175-2-91E spacer sleeve 1
91F | PBAND18CX110175-2-91F Key 4x4x8mm 1
91G | PBAND18CX110175-2-91G Key 4x4x18mm 1
91H | PBAND18CX110175-2-91H Shaft 1

Part# VDL-18 28 REV#032023



http://www.dakecorp.com/

Dake Corporation

1809 Industrial Park Dr
Grand Haven, Ml 49414
® www.dakecorp.com

a Laguna Tools Company

911 | PBAND18CX110175-2-911 Ball Bearing 68027272 1
91J | PBAND18CX110175-2-91J Gear Bracket 1
91K | PBAND18CX110175-2-91K Nylon Inserted Lock Nut M12x1.75 1
92 | PBAND18CX110175-2-92 Gear 1
93 | PBAND18CX110175-2-93 Plate 1
94 | PBAND18CX110175-2-94 Speed Label 1

Order Information

- Please contact factory for current prices

- Parts are available for direct purchase from Dake or through a distributor. When placing a
parts order, you will need to provide the part number, name of part, and model number. All
parts shipped F.O.B. Factory in Grand Haven, MI.

- If a customer has any questions or concerns regarding a Dake product that was purchased,
please email customer service at customerservice@dakecorp.com

Part# VDL-18 29 REV#032023


http://www.dakecorp.com/
mailto:customerservice@dakecorp.com

®

a Laguna Tools Company

VDL-18 Wiring Diagram:

WHITE
BLAZK

POWER IM

BLACK

Dake Corporation

1809 Industrial Park Dr
Grand Haven, M| 49414
www.dakecorp.com

<
WHITE j
-]—L nll n I

M,

BLACK
WHITE

K

L7aHP 1153V
CAPACTTOR

400MFL IESVAC

./ — -
w1 B2 S 13ND

S0uF 230WAC

) T o u.zJ

BLACK

Outlet

i
SWITCH 3| (4 T ~N
Part MOc
MEANDIAEX110-175-40 MCT WO
T \ {/
| I b y
Al "T?.: ﬁ(n 40 %\\ 7
T 11} 1) o é |: GREEN gg
o ¢ 3 e el g
a. = =
DJTE’t ‘—. P __,_./
&
&
"
HaCK
L - LTSHP 230V
e 8 |E
-"I—|r| 2T |- CAPACTTOR
g dh gy &b HOFD 125V
e ; i A s — oF ZEver )
[ HGHLY SWITCH S 77 S
o I % I
WwHITE aﬂ';}q';l:.?;axw-::—?h:b—-ti 'ﬁ Py v o2 3
o \X //
Ho| e e
4Tz T3 w0 IV,

— 3882

LJd

3

HIT
BLAT

LREE

Part# VDL-18 30

REV#032023


http://www.dakecorp.com/

	DAKE Standard Limited Warranty
	Return & Refund Policy
	Specifications
	Safety Warnings
	Safety Labels:

	Adjustments
	General Instructions:
	Blade Installation Steps:
	High to Low Setting & FPM setting:
	Blade Speed Chart
	Blade Guidepost Adjustment:
	Table Tilt:
	Fence Assembly Adjustment:
	Top Idler Wheel Camber Adjustment

	Maintenance
	Trouble Shooting:

	Parts List
	Upper Wheel Assembly: (Parts List Below)
	Table and Fence Assembly: (Parts List Below)
	Upper & Lower Blade Guides Assembly: (Parts List Below)
	Lower Wheel & Motor Assembly: (Parts List Below)

	Order Information
	VDL-18 Wiring Diagram:


